
 
 
 
 

DATA COLLECTION SUEVEY ON  
WATER SUPPLY IN TEGUCIGALPA  

IN 
THE REPUBLIC OF HONDURAS 

 
 

FINAL REPORT 
 
 
 
 
 

DECEMBER 2021 
 
 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
(JICA) 

 

 

JAPAN TECHNO CO., LTD. 
NJS CO.,LTD. 

 

5R 

JR 

21-007 

 





 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SUMMARY 



S-1 
 

Summary 
 

1.Background and Purpose of Survey 

The city of Tegucigalpa is facing the problem of chronic water supply shortage, and there is an 

urgent need to meet the water supply demands of the rapidly growing population. In addition, the high 

non-revenue water rate (32.9%) in the distribution network is also leading to deterioration in 

management. In accordance with the Framework Law on the Potable Water and Sanitation Sector 
[...]
years, in March 2023. Upon completion of the San José Dam, the use of the Sabacuante intake works 

will be suspended. 

Figure 3-3-14 shows the monthly variations of the catchment volume between 2016 and 2020 and 

Figure 3-3-15 shows the total annual catchment volume. The average catchment volume is 40.39L/s. 

Throughout the year, the average volume is between 35 L/s and 50 L/s.  

Regarding the total annual catchment volume, it was not greatly affected by the low rainfall in 2019, 

and in 2020 it registered 1.23 million m3. 

Figure 3-3-17 shows the monthly variations in raw water quality (turbidity, color, pH and alkalinity) 

between 2016 and 2020. The turbidity level of the source water is very low, less than 10 NTU is 

recorded all year. The maximum color level is 20 UC. However, when there is temporary high turbidity 

in the rainy season, catchment is suspended. The pH varies between 6.8 - 7.5. 

 



 
 

3-33 
 

  

Figure 3-3-15Monthly Variations in Catchment 

Volume 

Figure 3-3-16Total Annual Catchment Volume 

 

  

  
Figure 3-3-17Monthly Variations in Raw Water Quality (Turbidity, Color, pH, and Alkalinity). 

  

Intake work (front view) Intake work (side view) 

 

0

10

20

30

40

50

60

70

80

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

V
o

lu
m

e 
o

f 
W

at
er

 In
ta

k
e（

L
/s

)

2016 2017 2018 2019 2020

1.26
1.15

1.58

1.27 1.23

0.00

0.20

0.40

0.60

0.80

1.00

1.20

1.40

1.60

1.80

2.00

2016 2017 2018 2019 2020

V
o

lu
m

e
 o

f 
a

n
n

u
al

 w
a

te
r 

in
ta

ke
 

(m
ill

io
n

 m
3 )

 

0

2

4

6

8

10

ENE. FEB. MZO. ABR. MAYO JUN. JUL. AGO. SEPT. OCT. NOV. DIC.

Tu
rb

id
ity
（

N
TU
）

2016 2017 2018 2019 2020

0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

C
o
lo

r（
T
C

U
）

2016 2017 2018 2019 2020

5.0

5.5

6.0

6.5

7.0

7.5

8.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

pH

2016 2017 2018 2019 2020

0.0

10.0

20.0

30.0

40.0

50.0

60.0

70.0

80.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

A
lc
al
in
it
y

2016 2017 2018 2019 2020



 
 

3-34 
 

3-3-1-1-5 Wells 

In the Satélite sector, in addition to the water supply from the Concepción Water Treatment Plant, 

wells are used. The Satélite well system is located near the Toncontín International Airport to the south 

of the city. It operates from 0:00 to 5:00. Currently, four wells are in operation. Each well has a 

diameter of 200 mm, the casing is made of PVC and the depth of the well is 91.5 m. The well involves 

a high operation and maintenance cost to work, so SANAA plans to discontinue its use in the future. 

The future plan is unknown at this time, as operation and maintenance will be transferred to the 

municipality of Tegucigalpa in the future. 

Figure 3-3-18 shows the monthly variations of the catchment volume between 2016 and 2020 and 

Figure 3-3-19 shows the total annual catchment volume. The total annual catchment volume is about 

0.2 million m3 pumping from four wells as of 2019, an amount that decreased due to the failure of the 

pumps that used to take water from eight wells until 2018. The catchment volume has been stable 

throughout the year. 

 
 

Figure 3-3-18Monthly Variations in Catchment 

Volume 

Figure 3-3-19Total Annual Catchment 

Volume 

  

Well (Satellite #2) Well (Satellite #4) 

 

3-3-1-2 Operation and Maintenance  

The following is a description of the operation and maintenance of the pipeline systems. 

 

0

2

4

6

8

10

12

14

16

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

V
o

lu
m

e
 o

f 
W

a
te

r 
In

ta
k

e
（

L
/s

)

2016 2017 2018 2019 2020

0.47 0.47 0.47

0.20 0.20

0.00

0.10

0.20

0.30

0.40

0.50

0.60

0.70

0.80

0.90

1.00

2016 2017 2018 2019 2020

V
o

lu
m

e 
o

f 
a

n
n

u
al

 w
at

er
 in

ta
ke

 
(m

il
lio

n
 m

3 )
 



 
 

3-35 
 

3-3-1-2-1 Picacho Pipeline System 

The Picacho pipeline system consists of 23 intake works and an DIP pipeline with a total length of 

93 km. Maintenance is ongoing, for example, when the 1998 hurricane damaged a portion of the 

pipeline, a new pipeline was constructed. Table 3-3-6 shows the operation and maintenance status of 

the Picacho pipeline system. The main activities are cleaning of the intake works and flow 

measurement of the pipeline. 

Table 3-3-6 Operating and Maintenance Status 
NO Installation Operation and Maintenance 
1 Intake Work Once a month, SANAA cleans 23 intake works to remove leaves, 

small branches and sludge accumulated in the intake. 
2 Conduction 

piping 
Measurement of flow rates in the pipeline of four systems.  

Source: Edited by the Study Team based on interviews with SANAA. 

 

3-3-1-2-2 La Concepción Pipeline System 

The Concepción conveyance system consists of a gravity dam and a 1500 mm diameter DIP pipeline, 

with a total length of 1.8 km. Water is discharged periodically. The concrete structures and others have 

not been inspected and an operation and maintenance manual is needed. 

 

3-3-1-2-3 Los Laureles Pipeline System 

A dredging barge was introduced to dredge sediments from the dam. However, due to budgetary 

reasons, the 2016 failure could not be repaired. This affects the storage volume as dredging is currently 

not possible. There is a need to have an operation and maintenance manual, and to secure the budget 

to replace the equipment and plan how to raise funds. 

 

3-3-1-2-4 Miraflores Conduction System 

Periodic cleaning of sand and trash at the intake is performed. The concrete structures at the intake 

works have been greatly damaged due to water flow and factors. However, no repairs have been made 

to date. 

 

3-3-1-2-5 Wells (Satellite Sector) 

Each time there are breakdowns, pumping from the wells is suspended due to poor operation and 

maintenance of the impulsion pumps. Previously, 8 wells were being used, but currently only 4 pumps 

are being operated. In the future, the guideline is to suspend the use of the wells due to high electric 

power and operation and maintenance costs. 

  



 
 

3-36 
 

3-3-2 Water Treatment Plant facilities  

In the following, 3-3-2-1 describes the Facilities and 3-3-3-2 describes the operation and 

maintenance. 

 

3-3-2-1 Facilities  

  Table 3-3-7 and Figure 3-3-20 show the average annual production water volume between 2016 

and 2020 by the water treatment plants. The production water volume for 2019 and 2020 decreased 

by approximately 20% compared to previous years. This decrease in precipitation happened due to 

climate change. The total production water volume is generally around 60 - 70% of the design capacity.  

In 2015, small hydropower facilities were installed in the transmission line of the Picacho Water 

Treatment Plant (Line 22) and the pipeline of the Concepción Water Treatment Plant with JICA Grant 

-in-aid Project.  

 

Table 3-3-7 Average Annual Water Production of Water Treatment Plant (2016-2020) 
(Unit: L/sec) 

Water Treatment Plant 2016 2017 2018 2019 2020 Design 
capacity 

Concepción  
Water Treatment Plant 

1,332.33 1,385.07 1,488.67 1,258.94 1,065.41 1,500 
(Max 1,700) 

Laureles Drinking  
Water Treatment Plant 

594.53 546.66 490.80 441.53 552.82 720 + 100 
(Unit type) 

Picacho 
Water Treatment Plant 

693.51 754.24 695.18 499.40 564.07 1,100 

Miraflores Drinking 
Water Treatment Plant 

39.88 36.32 50.25 40.43 38.84 75 

El Chimbo 
Water Treatment Plant 

2.31 2.35 1.89 2.34 2.45 25 

Total 2,662.56 2,724.64 2,726.79 2,242.64 2,223.59 3,520 

 Source: SANAA statistical data 



 
 

3-37 
 

 

Figure 3-3-20Average Annual Water Production of Water Treatment Plant (2016-2020). 

 

3-3-2-1-2 Picacho Water Treatment Plant 

 Outline 

  The Picacho Water Treatment Plant is located in the northern part of the city at an elevation of 

about 1,300 m, the highest of 5 water treatment plants, and has a geographically advantageous 

condition that allows it to send water by gravity to many areas of the city. The water sources are 

streams from La Tigra Mountain system and water is captured from four pipelines. However, there 

are many variations in raw water volumes between dry and rainy seasons. 

The water treatment plant was built in the 1920s, with only the chlorination facility at the beginning 

of construction. Subsequently, as water demand increased, water sources were developed and 

purification facilities were built with IDB support in 1997 (design capacity: 900 L/s). 

In addition, to improve the water supply situation in the city, between 2006 and 2010 the "Grant-in 

aid, Tegucigalpa Emergency Water Supply Project " was executed, where the water treatment plant 

facilities were expanded and rehabilitated (design capacity increased to 1,100 L/s.), along with 

construction of distribution tanks, installation of water transmission and distribution lines, and 

construction of the water supply station. 

The purification process consists of aerator + mixing tank + flocculation tank + sedimentation tank 

with inclined tube + gravity type rapid sand filter + chlorination. Figure 3-3-21 shows the flow diagram 

of the Picacho water treatment plant, Figure 3-3-22 shows the general plan, Figure 3-3-23 shows the 

hydraulic profile, Table 3-3-8 shows the specifications of the main facilities, and Figure 3-3-24 shows 

the current status of the facilities. 

 

 

0.00

500.00

1,000.00

1,500.00

2,000.00

2016 2017 2018 2019 2020

P R O D U C T I O N  V O L U M E  O F  W A T E R  T R E A T M E N T  
P L A N T S  ( U N I T : L / S )  

コンセプシオン浄水場 ラウレレレス浄水場

ピカチョ浄水場 ミラフローレス浄水場

チンボ浄水場

WTP concepcion WTP Laureles

WTP Picacho WTP MIraflores

WTP Chimbo



 
 

3-38 
 

 

Figure 3-3-21Picacho Water Treatment Plant Flow Diagram 

 

 

 

 

Figure 3-3-22 General Plan of Picacho Drinking Water Treatment Plant 

 



 
 

3-39 
 

 
Figure 3-3-23Picacho Water Treatment Plant Water Hydraulic Profile 

 

Table 3-3-8 Specifications of Main Facilities of Picacho Water Treatment Plant 

No. Facility Specifications Main Equipment Remarks 
 Production 

volume 
1,100 L/s 
(95,040 m 3/day) 

  
 

1 Aerator ・Circular cascade tank made of 
reinforced concrete (RC). 
・1 tank 

  

2 Flocculation tank ・Vertical baffling type flocculator 
made of RC 
・Width 1.5 m x Length 38.3 m x 

Depth 3.0 m x 3 channels 
 

・Aluminum sulfate 
dosing equipment: 1 set 
・Calcium hydroxide 

dosing equipment: 1 set. 
・Polymer dosing 

equipment: 1 set 

 

3 Sedimentation 
tank 

Upward flow tube sedimentation 
tank made of Reinforced Concrete 
(RC) 
・Width 4.9 m x Length 12.0 m x 

Depth 4.6 m x 4 tanks 

 Grant-in-aid 
(2010): one 
tank added, 
roof was 
installed as a 
measure 
against algae. 

4 Filtration tank ・Gravity type rapid sand filter 
with air washing made of RC. 
・Width (2.5 m + 2.5 m) x Length 

7.5 m x 16 tanks 
・Filtration area: 37.5 m 2/tank. 
Filtration rate: 158 m/day (when all 

tanks are operated). 

・Air washing blower x 
4 pcs. 

Grant-in aid 
(2010): 4 
tanks added 
Of the 12 

tanks in the 
old series, 8 
tanks are 
suspended for 
repairs. 

5 Chlorine mixing 
tank 

・Made of RC: 1 tank. ・Chlorine gas dosing 
kit: 1 set 

 



 
 

3-40 
 

No. Facility Specifications Main Equipment Remarks 
6 Drainage 

treatment facilities 
・Sludge discharge tank. 
・Sludge drying bed. 

・Discharge pump 
 

 

7 Power receiving 
facilities 

 ・Transformer: 13.8 kV 
x 300KVA x 1 pc. 

 

8 Emergency power 
generation system 

 ・For process: 285KVA 
x 1 unit 
・For chlorination 

equipment: 100KVA x 1 
unit 

The process 
system is 
faulty. 

9 Monitoring and 
control equipment 

 ・Control panel: 1 set 
(graphic panel: None) 

SCADA 
System: None 

10 Water quality 
laboratory 
 

Available ・Turbidity level, 
residual chlorine, jar test, 
etc. 

 

Source: Prepared by the Study Team based on interviews with AMDC. 

 
  

 
 
 
 
 
 
 
 
 
 

 

Aerator and top view of flocculation tank Aerator 
  

Coagulant dosing point Flocculation tank 
  



 
 

3-41 
 

Sedimentation tank Filtration tank 

  

Filtration tank backwash drain channel Chlorination equipment 

Figure 3-3-24Current Status of Picacho Water Treatment Plant 

 

 Operation and Maintenance System 

    The Picacho Water Treatment Plant is currently operated and maintained by the Picacho 

subsystem of the AMDC Water Management Unit, and this subsystem is also responsible for the 

operation and maintenance of the water source facilities related to Picacho, El Chimbo Water 

Treatment Plant, and the Miraflores Water Treatment Plant. The Picacho subsystem has 35 employees 

for operation and maintenance, and Table 3-3-9 shows their duties. The person in charge of water 

quality testing in the Table belong to the AMDC Central Water Quality Laboratory and is stationed at 

the Picacho Water Treatment Plant. 

 

Table 3-3-9 Picacho Subsystem Operation and Maintenance System 
 Staff Responsibilities Remarks 

1 Subsystem Administrator  
2 Subsystem Assistant  
3 Secretary  
4 Procurement warehouse keeper  
5 Facility cleaning  
6 Picacho Water Treatment Plant Operator  
7 El Chimbo Water Treatment Plant Operator  
8 Miraflores Water Treatment Plant Operator  
9 Mechanical and electrical Team  

10 Water source facilities inspection and management  
11 Driver   
12 Facilities inspection and management  
13 Field Worker  

 Water quality test  

          Source: Prepared by the Study Team based on interviews with AMDC. 

 

   The water treatment plant operates in two shifts, from 8:00 a.m. to 4:00 p.m. and from 4:00 p.m. 

to 8:00 a.m. Water treatment plant operators inspect the main mechanical and electrical equipment 

once a week. Repairs on faulty equipment are carried out by the responsible section at AMDC 



 
 

3-42 
 

headquarters. The staff reports daily data on water levels and volume from the water source to the 

AMDC, as well as the volume, water quality, water levels, etc. of the water treatment plant in digital 

format via online media. It should be noted that there is no communication system such as SCADA 

between AMDC and the water treatment plants. The personnel perform operation and maintenance 

work based on the AMDC operation and maintenance manual, however, the content is basic and 

insufficient in practice. 

 

 Status of Operations 

a) Water Volume 

   Table 3-3-10, shows the raw water volume and production volume (2016-2020) of the Picacho 

Water Treatment Plant and Figure 3-3-25 shows the monthly variations in production volume. The 

water production volume varies each year, but on average it is recorded at approximately 50 - 70% of 

the design capacity of 1,100 L/s. The maximum volume is about 80%, and in minimum volume months, 

it can drop to 30% of capacity. Relatively little rainfall has been recorded in 2021. The August water 

inflow was 401 L/s (18 days) and 440 L/s (19 days), trending similar to 2019.  

 

Table 3-3-10 Raw Water Volume and Production Volume of Picacho Water Treatment Plant (2016-

2020) (Unit: L/s) 

Fiscal 
year 

Average 
Annual 

Volume of 
Raw Water 

 
Average 
Annual 

Production 
Volume 

 
Production 
Volume/ 

Raw 
Water 

(%) 

Average Annual 
Production Volume per 

Season 

Minimum 
Volume 

of 
Production Rainy 

Season 
(May - 

October) 

Dry 
Season 

(November 
- April) 

2016 724 694 95.9 729 657 382 (May) 

2017 788 
754 95.7 795 711 570 

(April) 

2018 730 
695 95.2 699 693 533 

(April) 

2019 510 
498 97.6 440 560 283 

(August) 

2020 577 
564 97.7 660 466 303 

(April) 

Source: Statistical data from AMDC 



 
 

3-43 
 

 

Figure 3-3-25Monthly Variations in Production Volume of Picacho Water Treatment Plant (2016-

2020). 

 

b) Water Quality 

    Water quality testing is performed in the in-plant water quality laboratory and in the central water 

quality laboratory. In the in-plant water quality laboratory, operating parameters such as turbidity, 

color, pH, electrical conductivity, alkalinity, and hardness are analyzed three times a day. In the central 

laboratory, samples are sent once a week from the water treatment plant, analyzed for iron, manganese, 
[...]
aging/many breakdowns. 
b. Part of the chemical dosing 

system is replaced, but there are 
many breakdowns, no standby, lack 
of function. 
c. There are failures in the vacuum 

generator device No.5 of the 
sedimentation tank, device No.4 is 
used. 
d. Damage and blockages in the 

nozzle of the sand filtration tank 
drain collection device, many valve 
failures, filter sand has not been 
replaced. 
e. Lack of capacity of the main 

generator (295 kVA) for a 500 kVA 
transformer, unable to operate some 
equipment. 

a. Repair or replacement is 
required after detailed study, 
also considering improving 
performance. 
 
b.  Improvement of 

facilities, such as renewal 
and repair, after considering 
appropriate and efficient 
treatment operation 
c. Repair and renewal after 

checking the function 
 
 
d. Replace all nozzles, 

replace valves and filterer 
sand. 
 
 
 

 



 
 

3-69 
 

 

b) World Bank Improvement Plan 

    The World Bank's "Project for the Strengthening of the Drinking Water Service in Tegucigalpa" 

(2019) also proposes the improvement plan for the water treatment plants. Of these, Table 3-3-25 

shows the specific items related to La Concepción Water Treatment Plant. It should be noted that the 

implementation of this plan is behind schedule. 

 

Table 3-3-25 Improvement Plan for La Concepción Water Treatment Plant Proposed by the World 

Bank 
N
O 

Item 
Details 

1 
Upgrading of chemical 
dosing equipment 

Many equipment failures and this hinders water purification. 
Necessary repairs and improvements are made to improve 
reliability. 

2 
Chlorination equipment 

upgrade  

Equipment failures and lack of safety. Equipment should be 
upgraded by replacing equipment, installing the chlorine 
neutralizing device, chlorine tank scale, etc. 

3 

Reverse delivery of raw 
water from the 
Concepcion WTP to the 
Laureles WTP 

A water diversion facility was built from Laureles to 
Concepción, but the cost of pumping is high and there are few 
situations when water can be diverted at Laureles. On the other 
hand, at Concepción reservoir, water overflows due to the lack of 
capacity of the water treatment plant. If the reverse delivery of 
raw water can be accomplished using the existing pipeline, the 
raw water could be effectively utilized. 

4 
Installation of a cover on 

the sedimentation tank 
Although pre-chlorination is performed at this water treatment 

plant as a measure against algae, to alleviate this process, a cover 

f. Chlorine injection facilities are 
outdated and inadequate for 
metering and safety measures. 
g. Obsolete and faulty flow meter 

makes it difficult to measure water 
volume. 
h. Failure in operation and 

handling due to failure of obsolete 
control panel. 
i. Some water quality test 

equipment is out of order, repair is 
required. 

e. Check the capacity, then 
replace for higher capacity or 
install a new one. 
 
f.  Replacing and 

upgrading by adding more 
measuring and safety 
equipment. 
g.  Improvement of the 

instrumentation system for 
flow rates and water levels. 
h. Construction of systems 

considering the adequacy of 
operation, handling, and 
efficiency. 
 
i. Replacement and repair 

5. Operation 
and 
maintenance 
system, etc. 

・ There are no particular 
problems with the current system 
for facility operation, but 
equipment maintenance and repair 
is not being carried out 
systematically, and there may be 
problems in responding to 
breakdowns and emergencies. 
・O&M manual with insufficient 

content. 

・It is required to perform 
asset management and 
establish a preventive 
maintenance program for 
systems and equipment.  
・Development of an 

adequate O&M manual. 

 



 
 

3-70 
 

N
O 

Item 
Details 

could be installed on the sedimentation tank. Install a light roof or 
solar panel. 

5 

Replacement of nozzles 
in the lower water 
collection system of the 
filtration basin 

Poor performance due to clogging or damage. Renewal of all 
units. Re-filling of filter sand. 

6 
Sludge management and 

reuse of backwash 
wastewater 

Proper sludge management and reuse of overflow water for 
treatment process 

7 
Effective measurement 

of water production 
volume 

Improvement of flow metering system and linkage with network 
SCADA system for water supply optimization. 

8 Office equipment 
Provision of equipment and software for proper information 

management, monitoring and surveillance of the process and 
improved communications. 

9 
Water quality testing 

equipment 

Revision of procedures and standards in the transfer of the water 
quality management function, installation of new laboratory 
equipment to monitor treatment processes and purified water 
quality. 

Source: World Bank data 

 

 (5) Concepcion Micro Hydroelectric Plant 

    The Concepcion Micro Hydropower Plant is installed upstream of the aerator, about 6.3 km 

downstream from the Concepcion reservoir, and is planned to generate electricity using the unused 

fall in this section. 

 As of August 23, 2021, the flow rate is 1300 L/s and the water level of Concepcion reservoir is 

1141.51 m. The power generation range of this generator is from 600 to 1500 L/s flow rate, and the 

flow rate meets the power generation requirements. However, the water level of the reservoir must be 

above 1152m to generate electricity. At the time of the survey, power generation was not possible 

because the water level of the dam did not meet the requirements, but it is expected to be possible 

when the water level rises. In addition, the operation of the plant has not been possible because the 

operation manager has been absent since 2020 due to personnel reduction following the transfer of 

UMPAS from SANAA. It is necessary to assign personnel in the future. The condition of the power 

generation facilities is good. 
 
 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 

 
 
 

 
Micro hydroelectric plant Control panel 



3-71 

3-3-2-1-4 Laureles Water Treatment Plant 

Outline 

   The Laureles Water Treatment Plant is located approximately 800 m downstream of the Los 

Laureles Dam. The design capacity at the beginning of construction (1976) was 670 L/s, later in 2000, 

it was increased to 720 L/s when the dam was enlarged with IDB support. In addition, in 2007, the 

unit-type water purification facilities were built with the support of Spain (25 L/s x four units) to 

respond to the volume of water in the rainy season, and currently the total design capacity is 820 L/s. 

Subsequently in 2012, with support from Spain, the unit-type ultra-high speed coagulating 

sedimentation system (75 L/s x 1 unit) was installed. The operation of these integrated type devices 

has been suspended since 2013 for the former and 2017 for the latter due to various failures. In 2017, 

a pumping station was built for the transmission of raw water to the Concepcion Water Treatment 

Plant.   

The purification process is the same as that of the Concepción Water Treatment Plant, consisting 

of aerator + mixing tank + suspended solid contact type sedimentation tank + gravity-type rapid sand 

filtration tank + chlorination. Initially, both the sedimentation tank and the sand filtration tank were 

open, but a roof was installed to prevent algae proliferation. Figure 3-3-33 shows the flow diagram of 

the water treatment plant, Figure 3-3-34 shows the general plan, Figure 3-3-35 shows the  hydraulic 

profile, Table 3-3-26 shows the specifications of the main facilities, and Figure 3-3-36 shows the 

current status of the facilities.  

The purification process in the unit-type purification plant consists of coagulation and 

sedimentation + pressure type filtration system + chlorination. 



 
 

3-72 
 

Figure 3-3-33Laureles Water Treatment Plant Flow Diagram 

 

 
Figure 3-3-34General Plan of Laureles Water Treatment Plant 



 
 

3-73 
 

 
Figure 3-3-35Hydraulic Profile of Laureles Water Treatment Plant 

 

Table 3-3-26 Specifications of Main Facilities of Laureles Water Treatment Plant 
No. Facility Specifications Main Equipment Remarks 

 Production volume ・Main system: 720 L/s  
(62,208 m 3/day) 
・Unit-type purification 

system: 100 L/s 

  

1 Aerator ・Rectangular cascade tank 
made of reinforced concrete 
(RC). 
1 tank 

  

2 Suspended solid 
contact type 
sedimentation tank 

・Suspended solid contact 
type  sedimentation with 
inclined plate, made of RC 
(pulsation type) 
・Width 17.0 m x Length 

24.7 m x Depth 4.12 m  
x 2 tanks 

・Surface load: 50 mm/min. 
・Detention time: 1.3 hours 

・Aluminum sulfate 
dosing equipment: 1 
set 
・Lime hydrate 

dosing equipment: 1 
set. 
・Polymer dosing 

equipment: 1 set 
・Activated carbon 

dosing kit: 1 set 

・Pulsator type. 
 

3 Sand filtration tank ・ Gravity type sand 
filtration tank with air 
washing, made of RC 
・6 tanks 
・Filtration area: 31.5 m 

2/tank. 

・Air washing 
blower x 2 units. 

・Aquazur type 



 
 

3-74 
 

No. Facility Specifications Main Equipment Remarks 
Filtration rate (when operating 

all tanks): 260 m/day, 
maximum 329 m/day. 

4 Chlorine mixing tank ・Made of RC: 1 tank. ・Liquid chlorine 
dosing set: 1 set 

 

5 Power receiving 
system 

 ・Transformer: 13.8 
kV x 100 kVA x 3 
units. 

 

6 Emergency power 
generation system 

 ・150 kVA x 1 unit 
 

 

7 Monitoring and 
control equipment 

 ・SCADA system  

8 Water quality 
laboratory 
 

 ・Turbidity, residual 
chlorine, jar test, etc. 

 

9 Unit-type purification 
systems 

・Steel plate unit 
・Filtration system : 25 L/s x 

4 units. 

Chemical dosing + 
coagulation and 
sedimentation + 
pressure filtration + 
chlorination 

Suspended 
operation in 2013 

10 Unit-type ultra-high 
speed coagulating 
sedimentation system 

・Steel plat unit 
・Capacity :75 L/s 

Chemical dosing + 
rapid agitation tank + 
flocculation tank + 
sedimentation tank 

・Actiflo type 
Suspended 

operation  in 2016 

11 Raw water pumping 
station 

 Vertical pump 
440 L/s x 110 m x 

180 kW x 3 units (1 
unit as standby) 

Operation from 
February to October 

12 Transmission 
pumping station 

 Vertical pump 
225 L/s x 100 m x 

300 kW 
x 3 units (1unit as 

standby) 

Transmission of 
raw water to the 
Concepción Water 
Treatment Plant. 

Source: Prepared by the Study Team based on interviews with AMDC. 

  

 

Aerial view of the water treatment 

plant (2018, before installing the roof). 

Aerator 



 
 

3-75 
 

  

Sedimentation tank Sand filtration tank 

  

Water treatment building Liquid chlorine storage room 

  
Unit-type purification systems 

(pressure filtration device) 
Unit-type ultra-high speed coagulating 

sedimentation system 

  

Raw water pumping station Transmission pumping station 
 (delivery to the Concepción WTP) 

Figure 3-3-36Current Status of Laureles Water Treatment Plant 

 



 
 

3-76 
 

 Operation and Maintenance System 

    Currently, the Laureles Water Treatment Plant is operated and maintained by the Laureles 

subsystem of the AMDC Water Management Unit, and this subsystem is also responsible for the 

operation and maintenance of the Laureles Dam water source facilities. The Laureles subsystem has 

17 maintenance operation personnel, and Table 3-3-27 shows their duties. The water quality control 

personnel listed in the Table belong to the AMDC Central Water Quality Laboratory and is stationed 

at the Laureles Water Treatment Plant. In addition, the Limnological Study Section was established in 

2019 and conducts research on the biological, chemical, and physical conditions of the reservoir. 

 

Table 3-3-27 Operation and Maintenance System for Laureles subsystem 
 Staff Responsibilities Remarks 

1 Subsystem administrator  
2 Subsystem assistant  
3 Limnological study  
4 Secretary  
5 Procurement warehouse keeper  
6 Facility cleaning  
7 Water Treatment Plant operator  
8 Mechanical and electrical team  
9 Water source facilities inspection and management  

10 Driver   
11 Facilities inspection and management  
12 Field worker  

 Water quality test  

             Source: Prepared by the Study Team based on interviews with AMDC. 

     

The water treatment plant is operated in two shifts, from 8:00 a.m. to 4:00 p.m. and from 4:00 

p.m. to 8:00 a.m. of the following day. Water treatment plant operators inspect the main mechanical 

and electrical equipment once a week. Repairs to faulty equipment are carried out by the responsible 

section at AMDC headquarter. The staff reports daily data on water levels and volume from the water 

source to SANAA central, as well as the volume, water quality, water levels, etc. of the water treatment 

plant in digital format via online. There is no communication system such as SCADA between AMDC 

and the water treatment plants. The personnel perform operation and maintenance work based on the 

AMDC operation and maintenance manual. 

 

 Status of Operations 

a) Water Volume 

Table 3-3-2-28 shows the raw water volume and production volume (2016-2020) of the Laureles 

Water Treatment Plant and Figure 3-3-37 shows the monthly variations of the production volume. The 

water production volume varies each year, but in some months of the rainy season it is close to the 

design capacity and during rest of the months it is well below its capacity. In the months of minimum 

volume, it drops between 40 - 50 % of its capacity. At the time of the field survey (August 24, 2021), 

the incoming volume was 497 L/s, a low volume compared to other years for August. 



 
 

3-77 
 

 

Table 3-3-28 Raw Water Volume and Production Volume of Laureles Water Treatment Plant (2016-

2020) (Unit: L/s) 

Fiscal 
Year 

Average 
Annual 

Volume of 
Raw Water 

 
Average 
Annual 

Production 
Volume 

 
Production 
Volume/ 

Raw 
Water 
( %) 

Average Annual 
Production Volume per 

Season Minimum 
Volume of 
Production 

Rainy 
Season 
(May - 

October) 

Dry 
Season 

(November 
- April) 

2016 612 595 97.2 595 595 507 (April) 
2017 569 547 96.1 556 537 365 (May) 

2018 510 
491 96.3 424 556 384 

(February) 
2019 462 440 95.2 462 419 272 (May) 
2020 564 553 98.0 622 483 386 (April) 

Source: Prepared by the Study Team based on AMDC statistical data. 

 

 

Figure 3-3-37Monthly Variations in Production Volume of Laureles Water Treatment Plant (2016-

2020). 

b) Water Quality 

    Water quality testing is performed in the in-plant water quality laboratory and in the central water 

quality laboratory located on site. In the in-plant water quality laboratory, operating parameters such 

as turbidity, color, pH, electrical conductivity, alkalinity, and hardness are analyzed three times a day. 

In the central laboratory, samples are sent once a week from the water treatment plant, analyzed for 

iron, manganese, bacteriological and cross-checked for other items in the in-plant laboratory 

parameters. 

Table 3-3-2-29, shows the main raw and purified water quality parameters (turbidity, color, pH, 

iron and manganese) obtained from 2016 to 2020 (monthly average values). 

0

200

400

600

800

1月 2月 3月 4月 5月 6月 7月 8月 9月 10月 11月 12月

Monthly variations in the production volume of Los Laureles 

Water Treatment Plant (unit: L/s)

2016 2017 2018 2019 2020

JAN   FEB   MAR   APR   MAY   JUN   JUL   AUG   SEP   OCT   NOV   DEC 



 
 

3-78 
 

   The water source for this water treatment plant is the Laureles Dam. Throughout the year, the raw 

water has fairly high levels of both turbidity and color, and algae is observed. In the last five years, 

these values are generally maintained, and especially in the rainy season, the turbidity level rises 

between 100 - 130 NTU and the color, 200 - 350 TCU. Likewise, the values of the analysis of nutritive 

salts in the raw water in 2020 (monthly average) show the results of ammonium nitrogen of 0.19 - 

1.77 mg/L (average: 0.86 mg/L), nitrate nitrogen of 0.01 - 0.08 mg/L (average: 0.04 mg/L) and 

phosphoric acid of 0.02 - 3.74 mg/L (average: 0.59 mg/L), indicating water quality contamination and 
[...]
Water 

(%) 

Average Annual 
Production Volume per 

Season 

Minimum 
Volume 

of Production 
Rainy 

Season 
(May - 

October) 

Dry 
Season 

(November 
- April) 

2016 40.64 39.88 98.1 37.87 41.97 20.32 October) 
2017 37.09 36.32 97.9 35.75 37.03 20.08 October) 
2018 52.54 50.25 95.6 48.36 52.22 17.44 (April) 
2019 42.16 40.32 95.6 30.93 49.71 18.83 (July) 
2020 40.02 38.84 97.1 42.28 35.09 20.00(November) 

Source: Prepared by the Study Team based on AMDC statistical data. 

 
Figure 3-3-40Monthly Variations in Production Volume of Miraflores Water Treatment Plant 

(2016-2020). 

b) Water Quality 

Water quality testing is performed in the in-plant water quality laboratory and in the central water 

quality laboratory. In the in-plant water quality laboratory, only turbidity and residual chlorine levels 

of the filtered water are analyzed when the turbidity level in the raw water is low, and when the 

turbidity level is high in the rainy season, operating parameters such as turbidity, color, pH, electrical 

conductivity, alkalinity, and hardness are analyzed three times a day only. The central laboratory 

performs cross-tests of iron, manganese, bacteriological and plant laboratory parameters. 

Table 3-3-37, shows the main raw and purified water quality parameters (turbidity, color, pH, iron 

0.00

20.00

40.00

60.00

80.00

1月 2月 3月 4月 5月 6月 7月 8月 9月 10月 11月 12月

ミラフローレス浄水場生産水量月別変動 (単位：L/s)

2016 2017 2018 2019 2020

WTP Miraflores' monthly production volume variations 

JAN   FEB   MAR   APR   MAY   JUN   JUL   AUG   SEP   OCT   NOV   DEC 



 
 

3-92 
 

and manganese) obtained from 2016 to 2020 (monthly average values). 

The water source for this water treatment plant is river water, which has low levels of both turbidity 

and color in the dry season, but quite high levels in the rainy season. These values are generally 

maintained every year, and especially in the rainy season, the turbidity level rises between 60 - 80 

NTU and color, 200 - 400 UC. The turbidity level of purified water is lower than the permitted value, 

but many times the color level exceeds the permitted value in the rainy season. Iron and manganese 

values are also below the permitted value. 

 

Table 3-3-37 Water Quality of Miraflores Water Treatment Plant  

(Monthly Average Values, 2016-2020) 
Water Quality Parameter Turbidity Color pH Fe Mn Remarks 

Unit NTU TCU - mg/L mg/L  
Maximum Allowable Value of 
Honduras for Drinking Water 

5 15 6.5 - 8.5 0.3 0.5  

2016 

R
aw

 w
at

er
 Maximum 69.50 422.73 7.24 - 7.68 0.49 0.10  

Average 

19.38 115.59 7.48 0.10 0.10  

Purified water 0.59 - 2.92 10.36 - 19.0 6.37 - 7.33 0.00 - 0.01 0.03  

2017 R
aw

 w
at

er
 Maximum 60.06 320.08 7.38 - 7.92 0.24 0.32  

Average 

20.40 120.30 7.60 0.04 0.17  

Purified water 
0.26 - 2.58 7.55 - 14.70 5.96 - 7.50 0.00 - 0.02 0.00 - 

0.18 

 

2018 

R
aw

 w
at

er
 Maximum 67.80 224.58 6.43 - 8.17 0.12 0.05  

Average 

11.22 51.59 7.51 0.03 0.02  

Purified water 0.32 - 2.71 7.18 - 15.75 6.58 - 7.73 0.00 - 0.03 0.00  

2019 R
aw

 w
at

er
 Maximum 55.57 215.45 7.00 - 7.78 0.29 0.02  

Average 

10.41 45.32 7.57 0.03 0.02  

Purified water 
0.77 - 4.59 3.81 - 16.30 6.58 - 7.42 0.00 - 0.11 0.02 - 

0.03 

 

2020 

R
aw

 w
at

er
 Maximum 78.64 328.57 6.63 - 8.02 0.33 -  

Average 

23.41 91.89 7.34 0.13 -  

Purified water 0.81 - 5.90 5.00 - 19.44 6.63 - 7.64 0.00 0.01  

Evaluation 

Generally good 
 

There are 
values above 
the permitted 
value. 

Generally good 

 
Good Good   

Source: Prepared by the Study Team based on data from AMDC's Water Quality Management 

Department. 



 
 

3-93 
 

c) Operation and Chemical Dosing 

This water treatment plant operates 24 hours a day. The sludge discharge work of the sedimentation 

tank is performed every six months. Backwashing of the filtration tank is performed every 26 hours, 

and the backwashing operation is 20 minutes (air flushing + water flushing). Replacement of the filter 

sand is performed about every five years. Wastewater and sludge are discharged directly into the 

nearby river. 

  

Electricity is received on a 13.8kV circuit and distributed at 440V/220v. Outages occur 

approximately eight times/year. When scheduled power outages occur due to electrical work, the 

duration is 2 to 3 hours/interruption and if it is an interruption due to an accident, it lasts between 30 

minutes and 10 hours/interruption. It does not have an electric generator for emergencies, and when 

the power is suspended, the plant stops. 

 

The unit energy consumption is 0.04 - 0.05kWh/m3 and this is 3 - 4 times higher than other water 

treatment plants such as Picacho. This is due to the scale disadvantage of being a small scale facility, 

the pump for pressure filtration, and other factors. 

 

The monitoring and control system of this water treatment plant consists of a PLC (programmable 

logic controller) whose main function is the automatic control of the sand filtration plant. There is a 

monitoring function on the LCD (liquid crystal display) screen installed on the PLC control panel, 

however, the SCADA system has not been introduced. 

  

The chemicals used are aluminum sulfate and liquid chlorine, and the polymer or calcium 

hydroxide dosing equipment used to enhance the sedimentation effect when turbidity is high is not 

installed. Sodium hypochlorite is also used as a backup to the liquid chlorine dosing equipment. 

Table 3-3-38 shows the evolution of the cost of chemicals and the chemical dosage rate of this 

water treatment plant. The monthly variations of the aluminum sulfate dosing rate is large, in the dry 

season when the turbidity level of the raw water is lower than the permitted value (5.0 NTU) it is not 

dosed and in the rainy season when the turbidity level is high, it is dosed about 30 - 40 mg/L. 

 

Table 3-3-38 Evolution of Chemical Cost and Chemical Dosage Rate of Miraflores Water Treatment 

Plant (2016-2020).  

Item 
Cost of 

Chemical
s 

Aluminum Sulfate Calcium Hydroxide 

Unit HNL/m 3 mg/L mg/L 

  
Annual 
Averag

e 

Monthly 
Average 

Annual 
Average 

Monthly 
Average 

2016 0.50 21.94 1.4 - 41.4 1.61 1.2 - 2.0 

2017 0.28 
17.43 0.0 - 

42.0 
1.87 1.4 - 2.6 



 
 

3-94 
 

Item 
Cost of 

Chemical
s 

Aluminum Sulfate Calcium Hydroxide 

Unit HNL/m 3 mg/L mg/L 

  
Annual 
Averag

e 

Monthly 
Average 

Annual 
Average 

Monthly 
Average 

2018 0.13 
7.48 0.0 - 

31.1 
1.61 1.2 - 3.9 

2019 0.12 
3.96 0.0 - 

30.86 
1.67 0.6 - 2.8 

2020 0.18 
8.71 0.0 - 

34.9 
1.28 0.73 - 

2.24 

       Source: Prepared by the Study Team based on interviews with AMDC. 

 

d)  Status of Major Facilities and Equipment 

Most of the equipment at this water treatment plant is the same as that when it was constructed 

back in 1996 and 2002 with some 20 years, and very little equipment has been replaced. Many require 

replacement due to breakdown or aging, however, as mentioned above, this water treatment plant will 

probably be out of use once the San Jose project is completed, and so what is needed is minimal repair 

or replacement to continue operation until then. Above all, there is an urgent need to improve the 

chemical dosing equipment to ensure the treatment operation and the flow meters, etc. to confirm the 

volume of water. 

 

 Problems at Miraflores Water Treatment Plant  

    Table 3-3-39 shows the problems and possible measures for this water treatment plant identified 

from the results of the field survey and interviews with management staff. Many of the issues are 

associated with the aging and failure of facilities and equipment, inappropriate equipment 

specifications, etc., but the proposed disposal of the equipment will also be considered. 

 

Table 3-3-39 Miraflores Water Treatment Plant Problems 

Issue Current Problems Actions that can be Taken Remarks 

1.Water source 
and water 
quality 

a. In some months, it reaches 
almost design capacity and in 
other months it works at 
approximately 30 - 50 % of its 
capacity. 
b. Although it is a stream water 
from the Picacho watershed 

system, 
turbidity and color are 

considerably high during the 
rainy season 

a. Increase reservoir 
capacity in low water 
season, drive water from 
other water sources, etc. 
b. Water pollution survey 

of water sources 

 

2.Facility scale 
a. In most of the year, the 

facility operates without 
reaching its maximum capacity. 

a. Review of the method of 
operation 

 

3. Treatment 
function 

a. In the current treatment 
process, the turbidity level is 

a. The chemical currently 
used for coagulation is 

 



 
 

3-95 
 

Issue Current Problems Actions that can be Taken Remarks 
lower than the standard value 
for drinking water, but the color 
level sometimes exceeds the 
permitted value. 

solely aluminum sulfate, 
but the use of polymer and 
others will be reviewed. 

4. Facilities 
and equipment 

a. Most of the equipment has 
been in operation for more 
than 20 years, and are aging 
or have many breakdowns. 
b. Some of the chemical dosing 

equipment is replaced, but there 
are many breakdowns, no 
standby, lack of function. 
c. There are many failures in 

the coagulation and mixing tank, 
sedimentation tank, valves, 
mixer, etc. 
d. Replaced filter sand in sand 

filtration tank was 4 years ago, 
many valve failures. 
e. Chlorine injection facilities 

are outdated and lack of 
metering and safety measures. 
f. Aging and failure of the flow 

meter makes it difficult to 
measure water volume. 
g. Some water quality test 

equipment is out of order, repair 
required. 

a. After detailed study, 
repair or replacement is 
required considering also 
to improve the 
performance. 
b. Improvement of 

facilities, such as renewal 
and repair, after 
considering appropriate 
and efficient treatment 
operation 
c. Repair and renewal after 

checking the function 
d. Replace valves and 

filter sand. 
e. Replacing and 

upgrading by adding more 
measuring and safety 
equipment. 
f.  Upgrading of 

instrumentation equipment 
such as flow meters and 
level meters. 
g. Replacement and repair 

no 

5. Operation 
and 
maintenance 
system, etc. 

a. Equipment maintenance and 
repair is not systematically 
carried out, resulting in 
malfunctions and emergency 
response problems. 
b. O&M Manual with 

insufficient content 

a. It is required to perform 
asset management and 
establish a preventive 
maintenance program for 
systems and equipment.  

b. Development of an 
adequate O&M manual 

 

 

3-3-2-1-6 Chimbo Water Treatment Plant  

 Outline 

The Chimbo Water Treatment Plant is treating water from the Jutiapa system, one of the water 

sources of the Picacho subsystem. Initially, there was only a chlorination facility, but in 2009 the unit- 

type purification facility was built with the support of Spain with a design capacity of 25 L/s. The 

purification process in the unite-type purification facility consists of coagulation and sedimentation + 

pressure filtration + chlorination. The current operating time is 8 hours during the day.  

Table 3-3-40 shows the specifications of the main facilities and Figure 3-3-41 shows the current 

status of the facilities. 

 

Table 3-3-40 Specifications of Main Facilities of El Chimbo Water Treatment Plant  



 
 

3-96 
 

No. Installation Specifications Main Equipment Remarks 

 Production 
volume 
 

・Unit-type 
purification system: 25 
L/s (2,160 m 3/day)  

 2009 

1 Coagulation and 
mixing tank 

・Rectangular 
sedimentation made of 
steel sheet. 
・Width 2.06 m x 

Length 6.63 m x Depth 
1.95 m x 1 tank 

・Aluminum sulfate 
dosing equipment: 
dissolving tank, dosing 
pump. 
・Polymer dosing 

equipment. 
・Calcium hydroxide 

dosing equipment. 

 

2 Sedimentation 
tank 

・Rectangular settling 
tank in laminar regime 
made of steel sheet. 
・Width 0.90 m x 

Length 6.63 m x Depth 
1.95 m x 1 tank 

  

3 Sand filtration 
tank 
 

・Pressure sand 
filtration system made 
of steel sheet 
・2 units 

・Air washing blower x 
1 unit. 
・Backwash pump x2 

units. 

Filter media: 1 unit 
that was to replace the 
filter media is 
suspended due to 
breakdowns 

4 Chlorination 
equipment 

 ・Liquid chlorine dosing 
equipment: 50 kg 
cylinder, dosing unit x2 
units, dosing pump x2 
units. 

One metering unit and 
one pump damaged 

5 Electricity 
receiving system 

 ・Transformer: 13.8kV x 
100kVA x2 units 

The power generation 
equipment was moved 
to Picacho. 

6 Monitoring and 
control equipment 
 

 ・Control panel SCADA System: None 

7 Water quality 
laboratory 
equipment 

 ・Turbidity, residual 
chlorine, etc. 

Damaged 

Source: Prepared by the Study Team based on interviews with AMDC. 

 

  
1. View of Chimbo Water Treatment 

Plant 
2. Coagulation and mixing tank and 

sedimentation tank 



 
 

3-97 
 

  
3. Pressure filtration (one unit 

suspended ) 
4. Chlorination equipment 

  

5. Chemical dosing system 6. Water feeder pump 

  

7. Control panel 8. Graphic panel 

Figure 3-3-41Current Status of Chimbo Water Treatment Plant 

 Operation and Maintenance System 

Currently, the operation and maintenance of El Chimbo Water Treatment Plant is in charge by the 

Picacho subsystem of AMDC's Water Management Unit. There are currently 4 operators in charge of 

this water treatment plant. The manager who remains at the Picacho Water Treatment Plant performs 

water quality testing. 

The water treatment plant is operated in a single shift, from 8:00 a.m. to 4:00 p.m., with no operator 

assigned during the night. Water treatment plant operators inspect the main mechanical and electrical  

equipment once a week. Repairs to faulty equipment are carried out by the responsible section at 

AMDC headquarters. The staff reports daily to AMDC the data on water levels and volume of water 



 
 

3-98 
 

from the water source, as well as the volume, water quality, water levels, etc. of the water treatment 

plant in digital format through the online medium. It should be noted that it does not have a 

communication system such as SCADA between AMDC and the water treatment plants. The 

personnel perform operation and maintenance work based on the AMDC operation and maintenance 

manual. 

 

 Status of Operations 

a) Water Volume 

Table 3-3-41 shows the raw water volume and production volume (2016-2020) of the Chimbo 

Water Treatment Plant and Figure 3-3-42 shows the monthly variations in production volume. Only 

the volume of water needed in the surrounding supply areas is treated. In this water treatment plant, 

only one sand filtration device unit operates and the current operating time is eight hours/day. The 

water production volume, daily volume equivalent, is approximately 40 - 60% of the design capacity 

of the sand filtration device (12.5 L/s per unit).  

 

Table 3-3-41 Volume of Raw Water and Production Volume of Chimbo Water Treatment Plant 

(2018-2020)  

              (Unit: L/s) 

Fiscal 
Year 

Average 
Annual 

Volume of 
Raw Water 

 
Average 
Annual 

Production 
Volume 

 
Production 
Volume/ 

Raw 
Water 
( %) 

Average Annual 
Production Volume per 

Season Minimum 
Volume 

of 
Production 

Rainy 
Season 
(May - 

October) 

Dry 
Season 

(November 
- April) 

2018 1.96 1.89 96.4 1.78 2.00 1.66 
(August) 

2019 2.39 2.33 97.5 2.32 2.36 2.29 
(December) 

2020 2.73 2.45 89.7 2.39 2.52 2.04 
(February) 

Source: Prepared by the Study Team based on AMDC statistical data. 

 

0.00

1.00

2.00

3.00

4.00

1月 2月 3月 4月 5月 6月 7月 8月 9月 10月 11月 12月

チンボ浄水場生産水量月別変動 (単位：L/s)

2018 2019 2020

 Chimbo WTP monthly production volume variations 

JAN   FEB   MAR   APR   MAY   JUN   JUL   AUG   SEP   OCT   NOV   DEC 



 
 

3-99 
 

Figure 3-3-42Monthly Variations in Production Volume of Chimbo Water Treatment Plant (2018-

2020). 

 

b) Water Quality 

Water quality testing is performed in the central water quality laboratory once a week. Operating 

parameters such as turbidity, color, pH, electrical conductivity, alkalinity, and hardness, as well as 